Model 118
Compact Tractor

Jon b ST

Parts Catalog A1227




CASE MODEL 118

'Parts Catalog No. M 227'::

- ‘,nm'rgu.
wak

Hl-Lnter : 7-75 : 2500

NOTE Thls catalog rep!ace the prev:ous issue - 1227 -
N wh:ch is obsofete and shou!d be dlscarded B




COMPACT TRACTOR

 ENGINE MODEL DESIGNATION




GENERAL INFORMATION




-_’ALPHABETIGAL INDEX
' ENGINE ssc'rlou

A],rc},eaner P .- - - .- EREEEE R o.o M o 11 FlyWhee}. LA ]

.-:_onoolocoooaounﬂacll 13G-0vern0r 2

o ImplementLJi‘t i e ne
) Model G14 Weight Box ..
. Model 76 H adlamp Kit ..

- Plate, Engine Mounting .
; PTO Clatch: :-..'.......
T - Seaty Opera,tor S e

Steermg Wheel & Gear. » .
Tool Tray ' veeseeceaa

L Y R ) ._
LA L T R T S
LT I T T RS S
® 8 e e & a2 s e @
L I R R T )
S S I T R
0 S 8 s 4 ® = & 8

'o...-_.---oooo-o.---- 31 Fuelstrailler .. LEL R LA I )
-'._'_-...."..-.-..._. 7 F“EISYStem_--' ----ooé-
_:-_;'lct-.o------no.;-. 5 GaSketKlfS " R EERER]

B T TR A S P,

LN I R T T B
LN B N L T I T







CASE MODEL

REF, PART NO,

1

oo -IJh o o

10
11
12
13
14
15
15
15
15
i6
16
16
16
17
17
i8
19
20
21

22

23
24

25:

26
27
28
29
30
31
32

33
34

35
36
37
38

BR 390640
BR 390380
BR 295962
BR 294606
BR 230927
BR 66768
BR 270538
221- 13
BR 261038
BR 298616
BR 295963
BR 298923
BR 27750
BR - 93585
BR 390347
BR. 390348
BR 390349
BR 390350
BR 299569
BR 299570
BR 299571
BR 299572
BR 295840

BR 295841
BR 298614

BR.- 270430

C19070 ENGINE

DESCRIPTION

BLOCK ASSEMBLY - short
BLOCK = cylinder, stripped

BR 390402

BR 222114

- BR 92659

BER . 27803

 BR 390419

BR' 93630

"BR' 292260

BR 2610 56,

oY

BR

BR

BR\g

BR -
BR 230759
136- 103
A 27795
BR 221898
BR 93163
BR 222117

LI Y

118 COMPACT TRACTOR

BUSHmG_cylinder L R T
SEAL -0il +*-4vesancaans Secsstscscscscnan

" BUSHING - governor shaft +-<cveecececaannnas
PLUG~0ilfiller = +**%s 20 cactenssassnnccascsncaes
GASKET_carburetDrmtg L I R T T
PLUG - pipe, oil drain =<+ s+ 22 e sesetassasnncssns
CRANKSHAFT  +cs+ssaa0as t e s e sasrr e s anans
OILPANASSEMBLY:----------‘-----0'-----'-
BUSHING Ollpan L T T
SEAL 0il B e s 2 e s s L b ue e s e b a e st sa
GASKET - Oﬂpan1/64" aassesnansnas *vsasasasa
SCREW 011panmtg R * s s 4 s e B st e eaaoe
PISTON ASSEMBLY - standard R R N
PISTON ASSEMBLY - ,010 ov, M R R
PISTON ASSEMBLY - 020 e S I I I
PISTON ASSEMBLY -~ .. ZE eecrectassons e
R[NGSET‘.S'tandar--- s e e ansssan R
RINGSET-.OIIOOV L R R R R NI R .
RINGSET-.UZOO'"""‘ ..... tessananesn
RING SET - .030 e et e s e st et st
PIN ASSEMBLX( ~ on, standard <+ ccseci.. s
PINASS_E-M 1ston, 005 oversize ++evrcccnaaen
BRACKE BLY - governor gear & oil slinger ....
derhead  «.... D

OD ASSEMBLY R R R

- : ecting rodbolt .« -neietiiiiivinna..
-connectingrod.......-......... ..... .o

' = valve cover R I I P
E-exhaust evecveascseecnaas P ereesaru e
LOCK-exhaustvalve......-....._.............
OTATOR-exhaustvalve._.'................ .....
VALVE—lntake o-o---cl'-:-o-c---u-o-----o-t--
KEEPER - intake VAIVE « cé o o 5 o s s oo esennnnancennss
SPRI_NG ~ INtake VAIVE s o eve s nscnnccncesnannnas
SPRING « exhaust Valve s eecevoeosoveennnncsans
TAPPET-V&IVG A4 & 24 8 5 & & 8% o2 a8 s s s v e e wEe > o0 8 0 LN ]
GEAR - CAITl o e v v csnosnnaanoroennnnsconnsanss.
SHAFT - gOVeTnor 1eVer «+scssvsesassnnncannaas -
PIN < halr -o---.-----.oo'.'-.--n------n.--.---
RETAINER t et e e e e e e sttt e
BAFFLE - cylinder .. s vseceencseneeccnconnoens
SCREW-'bafﬂemtg, e s e s a e esaanssseeossanessa
COVER - breaker DOINES o o « o o 0 o 0 0 0 8 ¢ ¢ s c o o oo o

r—»-nr-ral—u-ml-wa-l-n-:\:n-n-smr—-:—ar—sl-;-sl—lHHMHHHHH.&HHHHHHHHHMHHr—l

ol







18 COMPACT TRAc'roR

:':cyllndex"'-.........._.... B
cylinder head, 2-9/32" ‘w«. o o
LT ~ cylinder head 2 21/32"_ o v @

el e e E e e . -:_- - .'.'.

twernor control SPuaH S
‘governor lever . @) Cedensesean

'overnor leve

LA R

R R R R

et DN ek ek ) e b N el e T o N e e o Rl - LA R






CASE MODEL 118 COMPACT TRACTOR
C 19070 ENGINE

REF, PART NO., DESCRIPTION REQ'D
85 BR 390892 RECTIFIER - alternator «coccccoose o & Wie e R e & waca e o
86 BR 93621 SCREW - rectifier s ceeccececscsscncsnsosnsca R |
87 BR 298968 COIL ASSEMBLY oo - i S R W B B W R MR 1
88 BR 93381 SCREW - coil mtg,. ecececeee. o 0e wie w I » s eln W o 2
89 BR 221907 GIELEEWITE s o o = = 5 5 & 5 & 56 %9 8us 5.8 s w0 s00 aie o wiie: e 1
90 BR 66538 INSULATOR - spark plug e ccesecscenvosan i) B R a o wre o1
91 M 20677 SPARK PLUG 2cccosecsscosocccascasscsas & 0 danas 2
92 BR 299543 GEAR - Ting ssssosssoccsssssass S B S e & B B R |
93 BR 390233 SHIELD - starter ecascssccseossoasacnanancas oi@ wa
94 BR 93410 SCREW - shieldmfg. cccccecaccoacososososs o ale Wi wE B
95 BR 299392 HOUSING - blower cccsocssocss ol L e RS S |
96 BR 93158 SCREW - blower housing mtg. s cccoscssccscos o R ee 4
97 BR 221901 BAFFLE = cylinder head eccscccecocccccccccasas A |

BR 299577 KIT - engine gasket (includes items 7 19&28) wessasw 1







" SCREW - round head mach. 1/4" x 1-1/4" "
. NUT - 1/4" sq.

L FLBOW evesvececccasanscencnenis
+ FUEL LINE-< 18”

i - CARBURETOR - (repalrs page 13). v
. CONTROL - _choke and throtile
: CLEANER ASSEMBLY - Cair v
- 8CREW < air cleaner

o GASKET - air cleaner

L GASKET < carburetor mountmg

11529 CAP - fuel tank . v o vs oo s s (200
Ciies i (C

FUE ___'..SYSTEM

. DESCRIPTION : .
ANK-fuel.nooooo.-oooooo-----o-.-
STRAP ta‘nk L N A N T NN N N S TR S APy

LA

R EEEEE R o “« » .

L S Y S

L T T R Tr R EY S S SN O R S S

.-.-uq‘o-------.

CLAMP ~ hose-

CRESE B SR X

HANDLE - T
SCREW - self tapping . Ph1111ps head

------o--.-c---'ﬁ'

 ELEMENT -~ air cleaner. ...

...--oa'

SCREW = ajr ‘cleaner:

s 8 s o 2 é a e ¢ aie «ETe s o8 8 s

"REQ'D

: M‘.HJH-HHHHWNMHMNHP‘NNNI—'







" FILTER - carburetor dram cerae e Y
. RETAINER - carburetor drain filter ....... 00 e
_ VALVE ASSEMBLY carburetor 1die T

_--'-'i -':'"-"-_"-.-' e F e e se

L I A R R R A T P A

b e L b b b ek e

- SHAFT: AND LEVER
NOZZLE - carbu_.t_'_'

0.-0..---.-.0.-

I ead 5/16" 21-1/2'NC ...

__------o--o.oo.--c----.a
-----uo.o-.-.--.----.o.
'.O-.-.--.----.-s.t-.....

--_---------.n-.----o---

8 R A e mewm s e s e






GHT BOX - (opt
[ - 3/8"x 3/4"







'118 COMPACT T "A___"'roa
S_EAT’AND FENDER __

i DESCRIPTION
'SEAT ASSEMBLY ., .......
fMOUNT Seat rubber ... ... ek
‘BOLT - 5/16" x 1-1/2" NC hex
_’BUMI?ER_- seat, rubber

I-l.l...

-NUT - 5/16“ NC hex
FENDER AND SU_PP_OR'I_‘

TR







AFT = steermg

[ ..

KEY - Woodruff 3/16" x 3/4" .

SRACKET = steering

-

OLT - 5/16" x 3/4" NC, round head square neck ZP

OCKWASHER - 5/16" 4

5/16" NC He, ZP v ivvvacocancnnaneaas
“WASHER - 5/8" plain, ZP. . uveeueaasansoconas

"GEAR = steering

- PIVOT = steermg gear

" FITTING = lube " .

T

- BOLT = 5/16" x1 NC hex, ZP ...,

WASHER ~-5/16'* plain, ZP

E BUTTON = t_'nctmn

WASHER - shim .
WASHER - 5/8”

P

R EE R,

CCLIP = tlrm'erman e aneee

e v s s

LR NN R A

IS R S T TR S T

%
13
'8
L4
.t

-
L]

L]
-
t.:
-
-
-







13/16"

lonnno.o

'oo.ooo-o.t.

jam 3/4" NC hex
'/4" X 1/4" X1,







drive o .'.'..................
e 1dler flat .as

- 3/8"'NC hé:{ b
dler pl.il-le-y. . - . ‘ . ' . ' -

R-3/8" (i
idler, ﬂat

TR e

H&&MHHﬁ#HwﬂHHHmﬁﬂﬁmNHHHH

_--vnoo--

_.o_.-'--no

sea w e
e e e ieae
IS
. '--'. ---"- PR
.' 'a.--j

-------

. 5/16" x 3/4" NC hex
R - 5/16"_..'. i

l..lll.lllll...l

o'.'cc---c------- ------ . s

Iong L. iiieennnnennannn

L o R T I S R B
» .8 a..8 a-8 LR SO T D N SANF I TN S SO )

L I T I I e B
S T Y P I T T TR |

'”EMBLV

-.sc..-c...c----coco---l

'SCREW ~ 5/16" x 3/8"NC hex socket cee
rakeassembly
/16" x 3/4" NC hex
SHER - 5/16""

N R O R N N T E R EE Y

------
--u---o--oo----_--_- .
RN T EEE R * e e e 8w .
------

uoo.-c

. .







-o-o--o----

SPACER...........--.‘.'...-
~ RING - retaining B I N R
- KEY'=Woodruff #3 . ........ vy
- PULLEY « transmission ............
WASHER - 1/4" ... iiinernnnnnnnes
. LOCKWASHER - 1/4™ | ...t iitencesail
"BOLT = 1/4" X 5/8"NCheX ...vvewu...
"FAN - transmlssmn'............._...-..
BOLT = 3/8" X 3" NCHeX v o oo vuunvevonss
LOCKWASHER '3/8" ‘

LI I I 4“5 4= vraseeeaan e

LA AL LR ]

Xoaapao
» :
H

ok

(3]

2
WO

e m s

TR

-
.
-
-
-

R R
-
-
“nersesas
.

— ey -
azao
[mrd
]
[y
]
[22)

w
[ %]
[]

en
[7L)

1

Y ‘;:J" ER 5/16““‘---00-‘--_--;.
Ir _-cotter 3/32x B/4M ULl

L= mput shaft and bearmg I

N E ) e .

1HHNHmﬁAEH&&H&hHH&NMNHHEHH

ER - transmission control ..., . ... .ove oo ) :...
NUT 3/8"NCheX ..l-.-cI-O;_I."'-'-"--lotu---.-..:..o-l::
BUSHING"'cam ..l"ll...l.ll‘.';'l.:_ll-.-l_llll.n.l...._-'







18 '-COMPACT TRAc__ ;
_ND FINAL DRIVE
-DESCR_IPTION

--dni-.‘.-’--o-c-

ARING thrust-...._-'.....-.......
WASHER fhrust - cedacesieaiaiia e
i - reta1n1ng N T N
BOLT 1/4" x 2-<1/4"NChex v iveeseean
LOCKWASHER /4 casaviivi, .-
" HOUSING = dxfferentlal_-------- N .
. BEEAING - -needle eeees e e
-j BEARING - needle . Teele e eeas
-'COVER dxfferentlai hous" g gy R

'.-_Q-.o.._i---.-

Eo '_sEMBLiv; R.H;.

) l.t..-n-t--

L e L I e e O L I R T P S S o P

LY .----cn.u-----c--b-c---onc

'.ocnnoucnnnoa.'._--'

--l--n.------..o-lln-c

‘REW - 1/ 4“ x 1" NC hex head, self-tapping .
PLUG - o11f1119randdram.............
._BOLT-"U"E/lﬁ”'.
:LOCKWASHER 5/16"ZP .;;;........

- NUT< 5/16"NChex ZP-.................
WASHER = 8/8"flat  +.uiviiuulenanann..
'LOCKWASHER 3/8” e e i aanmies

: .'_-.BOLT 3/8" X 3/4” NC hex

*

e e e N Ty e










_ASHER - 5/16" A
5/16" NC hex, ZP.
_ =:3/8" flat -
B LOCKWASHER 3/8"
T - 3/8" b4 3/4” NC hex

---oo'----o--.--.
.-l-.-.cl...c.--t-.

-
-
-
.
'l-l.-.l..-...ll.tl...'-'..-l
L)
-
-
.-o-----o
.

.-.u.i-o.--lo--

*
-
-
»
-
a
-
-
-
-
-
L]
-
-
-
-
-
-
-

AL A S A A B

- ;
NNNI&!&NNONNHHHHHD—'HHNHNHHHI—‘HNH)A#-H@NHHHHHM_HN'

LI T I A




U

b 2
1
1
1
2
1
1
3
1o
1 .
o 1
1
N RS
N S
S
S 3
3
A
2
200
1

el e el e wowlen

- [ ] - - L] ] L 3 - L] _.
a8 & 0 e awlle
LR TR T S T

_lll..lll...ll
c--uu-u--ov---ic-.oo--ol.:-

lo-c-.-onnl---l.c_







294628

' ;;s187-

*'299061“

26018
260374' -
65704 - -
61760
t 93381
: 2204'7‘7" e
. BR 22211'7 :
1041'1_ .

e e a

"'-o'oo-o

8 COMPACT TRACTOR

" v e s s
‘t“._'.:.-'
cevee
LR
oo_'-"-_-'-'

.
-
.
.
-
.II...
»
o aane
I
LA I
e e an
-'.-.ccn

-ll..o

o % 8 s % o w8 LI S A

R b DO e et e e







. cAsE MODEL 1
~ ELECTRICAL
. REF. PARTNO.

€ 14060 '::1:': : Ce it ieseesasiaadeudd

----- LR B R I R

L R I I

R
1
2
3
4
5
8

round head, squaré neck « . ..
4 8 83 4 s s s e rass e R EEEE

----------------

Wl hOldEI‘ .0 LR IR SN R I N

trip‘s;vitch .
0% '7/8'" pan , i e e s aeennes e

13/64" nylon >

[1]
"
.
.
*
.
*
a2
.. .
= .
N .
: : . .
R (]
. o ..
o . ; ’
j . 8
. . .
L ]
.
.
.
[ ] »
-+ -
- a -
»
.
.
.
B2 DD DN DD B DD DY DN DD bt ek ek ek

rting, 12V. Mitsubishi, (Model MMD-SML). . . . .

SEMBLY - drive end (includes bearing & bracket)+ s+ . 1"
PURE ASSEMBLY - (includes washers)es s seeewiaew. 10
G~ Gtarter includes field coils) = s e e saveostsoesa ™

P ASSEMBLY - conimutator end (includes bushing, ol
brushes and springs) B
LT - thru (includes nuts and lockwashers) « « . . '
LUSH ASSEMBLY. ¢ s s s oo enrnsnsncnnnnnnn.







DESCRIP’I‘ION ; : ' g ' E
{ .startmg 12V, Bosch (Model 01965 23 MO-30 SM)
"' 'DRIVE ASSEMBLY - starter
"END CAP ASSEMBLY - drive end, Bosch
“oWASHER - thrust (retam old washer for service)

-ooonon.-'

" ARMATURE - starter, Bosch
" HOUSING - starter;, Bosch
" BRUSH ASSEMBLY - Bosch . . ...
' END CAP ASSEMBLY - com. end, Bos¢h ..........
'-'.;_BOLT thru Bosch (mcludes washer)

BR 3904503 g

BR 3914617_-'
BR 391585

. e

LY N







D ESCRI PTION

: . ':'ARMATU'RE_Starter’Brlggs R R R O A R A AR A
- 390849 'HQUSING - starter, Briggs =sessé¢reveavesacscen
391705 BRUSH ASSEMBLY ='starter e ssseedveoesrooren
3908465 - .- END.CAP ASSEMBLY - com. end (mcludes brush set)

'ﬁ%REF PARTNO :
321~ 2474
321- 2475 DEC
321-. 2477 - DEC4
C' 18186 - 1
¢ 15658
0 321- 2487

ds'gi_'ﬂ':-':.oa._\_n—l

omracT TRACTOR'

' _ 'SPACER-(SeeltemSOra} treversesssnnnenens
BR 391'706 ‘BOLT ASSEMBLY thru (includes washer) reedsaanan

RETAEIE _ REQ'D -
MOTOR-startmgIZV Brlggs R R e
DRIVE ASSEMBLY ~Starter sesscecseasssecnsaass
END CAP ASSEMBLY . starter (includes items 4 & 9) -« -
WASHER - thrust (sée item 39r 8) v+ ..

1
- 1 )
- 1 .
. 1 :
- 1
1
- 1
. 2

"REQ'







R I Y “ s e e

CONNECTOR head lamp .
_HARNESS Wire. L. .. u . .
SWITCH headhght -o-o-o -oo---o---.
':DECAL-hghtS..........- '

".Il.n-..

 HEA D I-AM P
629-_' .

f187- 1047_3[g3"
Cor 14302'- o

: C - 14.305 .'_:;'BULB head larhp e .".-
C14303 0 L - . :

NS | RN e




NUMERCALINDEX-

299572

. 289577

299650 -
200707

299740

. 299762

. 299848
299852
299962
299963

. 390180

390233

+:390307:

- 390307

. 390347

90350
- 390379

390380 .

390402

R 300419
| 390444

390447

R 300448

890449

R 390450
300452
390452
390454
2 390455 -
| 390455

/390456
" 390640
390662
1390684
390693
390811

390348
0349

390825

390837 -
390846

1390849 .
390892

. 390918

- 390900

390930 -

391461




= = = B3 R A R
© kel 0 O U1 B D

O 0 T IO 6 B

7?5§W

PAGE
NO.

'REF.

a0aaacacacacQaa |

1000000000000 aANAN0AANAA00AAG

23
- 33

19

19

19

N |

35
31

R CRR
(S5 1 o)

[y

3

‘NO..~ .

16
3
3
1

18

12
4

10

oy
100'O1 © I8 10 e L

e
- Lt R

- Dy
R Ry

000

=Y



NUM.ERIGIAL INDEX







